
Western Kentucky University
TopSCHOLAR®

Greenup County Industrial Reports for Kentucky Counties

1986

Industrial Resources: Greenup County
Kentucky Library Research Collections
Western Kentucky University, spcol@wku.edu

Follow this and additional works at: https://digitalcommons.wku.edu/greenup_cty

Part of the Business Administration, Management, and Operations Commons, Growth and
Development Commons, and the Infrastructure Commons

This Report is brought to you for free and open access by TopSCHOLAR®. It has been accepted for inclusion in Greenup County by an authorized
administrator of TopSCHOLAR®. For more information, please contact topscholar@wku.edu.

Recommended Citation
Kentucky Library Research Collections, "Industrial Resources: Greenup County" (1986). Greenup County. Paper 6.
[...]
Residual fuel oil - Arrangements must be made with the refinery.

Low sulphur content coal - Available locally.

20



WATER AND SEWERAGE

Public Water Supply

Boyd County

Company serving Ashland and Catlettsburg - City of Ashland Department
of Utilities

P. O. Box 1839

Ashland, Kentucky ^1101
(606) 325-8571

Source - Ohio River
Treatment plant capacity - 12,000,000 gallons per day
Average daily consumption - 7,000,000 gallons
Peak daily consumption - 8,000,000 gallons
Treatment processes - Coagulation, flocculation, sedimentation, filtration,

chlorination, fluoridation
Storage capacity - 10,150,000 gallons
Size lines - 2 to 36 inches
Water pressure - 25 psi to 165 psi

MONTHLY WATER RATES

Inside Ashland City Limits

First 2,000 gallons $2.27
Next 8,000 gallons 1.62
Next 90,000 gallons 1.34
All over 100,000 gallons .95

Outside Ashland City Limits

First

Next

Next

All over

2,000 gallons
8,000 gallons
90,000 gallons
100,000 gallons

Tap-on charge:

$7,26 (Minimum bill)
2.58 per M gallons
2.15 per M gallons
1.51 per M gallons

5/8-inch meter -
3/4-inch meter -
1-inch meter -

Larger than 1-inch meter -

Inside City
of Ashland

$250
300

350

Actual cost,
$400 minimum

Outside City
of Ashland

$300
350

400

Actual cost,
$450 minimum

21



Name of water district - Big Sandy Water District
P. O. Box 3^1

Catlettsburg, Kentucky ^*1129
(606) 739-6977

Area served - Portions of southern Boyd County
Date when water district began operating - 1982
Source of supply of treated water - City of Kenova, West Virginia
Maximum amount of treated water which may be purchased - 12,000,000

gallons per month
Average amount of water used in a 2^-hour period - 180,000 gallons
Peak amount of water used in a 2'^-hour period - 235,000 gallons
Storage capacity - 772,000 gallons
Size lines - lYz inches to 12 inches

Water pressure - 60 psi to 230 psi

MONTHLY WATER RATES

Minimum bills:

5/8-inch meter - First 2,000 gallons - $ 14.40
3/^-inch meter - First 5,000 gallons - 30.30

1-inch meter - First 10,000 gallons - 56.80

1 1/2-inch meter - First 30,000 gallons - 140.20

2-inch meter - First 50,000 gallons - 208.40

3-inch meter - First 100,000 gallons - 340.90

^-inch meter - First 200,000 gallons - 605.90

First 2,000 gallons $7.20 per M gallons
Next 8,000 gallons 5.30 per M gallons
Next 20,000 gallons 4.17 per M gallons
Next 20,000 gallons 3.41 per M gallons
All over 50,000 gallons 2.65 per M gallons

Tap-on charges:

5/8-inch meter -
3/^-inch meter -
1-inch meter -

11^-inch or larger meter -

$^^00
^75

750

Cost of labor and materials

22



Name of water district - Cannonsburg Water District
P. O, Box 1535

Ashland, Kentucky '^1105-1535
(606) 928-9808

Area served - Rural Boyd County (Cannonsburg, Coalton, Meads, Ponderosa
and Grayson Heights)

Date when water district began operating - 1971
Sources of supply of treated water - City of Ashland; Big Sandy Water District
Amount of treated water which may be purchased - 30,000,000 gallons per
month

Average amount of water used in a 2^-hour period - 550,000 gallons
Peak amount of water used in a 2^-hour period - 1,000,000 gallons
Storage capacity - 1,523,000 gallons
Size lines - 3 inches to 16 inches

Water pressure - 30 psi to 150 psi

MONTHLY WATER RATES

First

Next

Next

Next

Next

All over

2,000 gallons
3,000 gallons
15,000 gallons
30,000 gallons
50,000 gallons
100,000 gallons

$9,59
2.37 per M gallons
1.97 per M gallons
1.72 per M gallons
1.62 per M gallons
1.52 per M gallons

Meter size

5/8-inch
1-inch or 1 1/2-inch
2-inch or 3-inch

6-inch

12-inch

Minimum gallonage

2,000 gallons
5,000 gallons
20,000 gallons
50,000 gallons
100,000 gallons

Minimum bill

$ 9.59

16.70

^6.25

97.85

178,85

Tap-on charge:

Meter size Cost

5/8 X 3/^^-inch
3/^ X 1-inch
1 1/2-inch
2-inch

$  3W.00
ifSO.OO

800.00

1,100.00

Larger than 2-inch meters are installed at cost.

23



Greenup County

Company serving Bellefonte eind Russell - Russell Water Plant
P. O. Box 39^^

Russell, Kentucky ^1169
(606) 836-66^^^^

Source - Wells; total pumping capacity of 600 gallons per minute
Treatment plant capacity - 1,000,000 gallons per day*
Average daily consumption - 1,100,000 gallons
Peak daily consumption - 1,500,000 gallons
Treatment processes - Coagulation, flocculation, sedimentation, filtration,

chlorination, and fluoridation
Storage capacity - 1,730,000 gallons (includes 210,000 gallons in clear well)
Size lines - 12, 8, 6, and k inches
Water pressure - 30 psi to 50 psi

QUARTERLY WATER RATES

Inside City of Outside City of
Russell Russell

First 3,000 gallons $9.1^f (Minimum) $10.50 (Minimum)
Next 3,000 gallons 1.97 per M gallons 2.22 per M gallons
Next 2^,000 gallons 1.88 per M gallons 2.16 per M gallons
Next ^5,000 gallons 1.83 per M gallons 2.14 per M gallons
Next 225,000 gallons 1.53 per M gallons 1.53 per M gallons
All over 300,000 gallons 1.33 per M gallons 1.33 per M gallons

Tap-on charge: Cost of labor and materials

Company serving Flatwoods - City of Flatwoods
2^fll Argillite Road
Flatwoods, Kentucky ^1139
(606) 836-9661

Source of treated water - Russell Water Plant
Average daily consumption - 550,000 gallons
Peak daily consumption - 732,000 gallons
Storage capacity - 500,000 gallons
Size lines - 3/'f to 12 inches
Water pressure - k5 psi to 60 psi

(Continued)

* The city of Russell water system purchases an average of 20,000,000 gallons of
treated water per month from the city of Ashland.

2k



First 2,000 gallons
Next 1,000 gallons
All over 3,000 gallons

Tap-on charge:

Meter size

3/^-inch
Larger meters

MONTHLY WATER RATES

Inside City

$8.20 (Minimum)
3.50

1.88 per M gallons

Outside City

$11.96 (Minimum)
3.75

2.13 per M gallons

Cost

$125
$125 plus costs

Company serving Greenup - Greenup Water and Sewer Department
1005 Walnut Street

Greenup, Kentucky 411^4
(606) 473-7331 (office); (606) 473-7831 (plant)

Source - Little Sandy River
Treatment plant capacity - 500,000 gallons per day
Average daily consumption - 350,000 gallons
Peak daily consumption - 420,000 gallons
Treatment processes - Aeration, rapid mix, coagulation, flocculation,

sedimentation, filtration, chiorination, and fluoridation
Storage capacity - 871,000 gallons (includes 96,000 gallons in clear well)
Size lines - 2 inches to 10 inches

Water pressure - 80 psi to 116 psi

MONTHLY WATER RATES

First

Next

Next

Next

All over

Meter size

2,000 gallons
6,000 gallons
8,000 gallons
8,000 gallons
24,000 gallons

$9.25 (Minimum)
4.00 per M gallons
3.00 per M gallons
2.00 per M gallons
1.60 per M gallons

Minimum gallonage Minimum bill

5/8 X 3/4-inch
1-inch

1 1/2-inch
2-inch

3-inch or larger

2,000 gallons
12,000 gallons
24,000 gallons
36,000 gallons

$ 9.25
45.25

73.25

92.45

Negotiated with water department

(Continued)

25



Tap-on charge:

Meter size

5/8- X 3/4-inch
1-inch

1 1/2-inch
2-inch

3-inch or larger

Cost

$250
300

450

600

Negotiated with water department

Company serving Raceland - Raceland Water Works
711 Chinn Street, City Hall
Raceland, Kentucky 41169
(606) 836-4522; (606) 836-6171

Source - Russell Water Plant*

Amount of treated water which may be purchased - 180,000 gallons per day
Average daily consumption - 165,000 gallons
Peak daily consumption - 240,000 gallons
Storage capacity - 100,000 gallons
Size lines - 2, 4, 6, and 8 inches
Water pressure - 30 psi to 120 psi

MONTHLY WATER RATES

First 1,500 gallons $7.52 (Minimum)
Next 1,000 gallons 2.68

Next 1,000 gallons 2.79

Next 4,000 gallons 2.22 per M gallons
Next 10,000 gallons 1.71 per M gallons
Next 33,000 gallons 1.29 per M gallons
All over 50,500 gallons 1.23 per M gallons

Tap-on charge:

Inside city limits - $175
Outside city limits - $275

Company serving South Shore - The South Shore Water Works Company, Inc.
809 Main Street

South Shore, Kentucky 41175
(606) 932-3531

Source - 8 wells; total pumping capacity of 700 gallons per minute
Treatment plant capacity - 1,200,000 gallons per day
Average daily consumption - 600,000 gallons
Peak daily consumption - 750,000 gallons
Treatment processes - Sedimentation, chlorination, flouridation, rust

prevention
Storage capacity - 365,000 gallons
Size lines - 8, 6, and 4 inches
Water pressure - 32 psi to 76 psi

(Continued)

* A water treatment plant is maintained at Raceland on a standby basis.

26



MONTHLY WATER RATES

First 1,000 gallons $2.50 (Minimum)
Next 9,000 gallons 1.28 per M gallons
Next 20,000 gallons .75 per M gallons
Next 20,000 gallons ,50 per M gallons
All over 50,000 gallons .35 per M gallons

Tap-on charge: There is no charge for a standard B/'f-inch water tap. The
charge for larger taps is the actual cost of installation, less the cost of a
3/4-inch tap.

Company serving Worthington - Worthington Water Works
Ferry Street, P. O. Box 366
Worthington, Kentucky 41183
(606) 836-6821

Source - 3 wells; total pumping capacity of 360 gallons per minute
Treatment plant capacity - 250,000 gallons per day
Average daily consumption - 136,000 gallons
Peak daily consumption - 207,000 gallons
Treatment processes - Coagulation, flocculation, sedimentation, filtration,

chlorination, and fluoridation
Storage capacity - 250,000 gallons (includes 50,000 gallons in clear well)
Size lines - 2, 4, and 6 inches
Water pressure - 50 psi to 55 psi

MONTHLY WATER RATES

First 2,500 gallons $8.33 (Minimum)
Next 2,500 gallons 1.76 per M gallons
Next 5,000 gallons 1.00 per M gallons
All over 10,000 gallons 1.50 per M gallons

Tap-on charge: $175

Company serving Wurtland - Wurtland Water District
500 Wurtland Avenue

Wurtland, Kentucky 41144
(606) 836-2722

Source - 2 wells; total pumping capacity of 200 gallons per minute
Treatment plant capacity - 138,000 gallons per day
Average daily consumption - 85,800 gallons
Peak daily consumption - 169,500 gallons
Treatment processes - Aeration, coagulation, filtration, chlorination, and

fluoridation

Storage capacity - 150,000 gallons
Size lines - 8, 6, and 3 inches
Water pressure - 67 psi to 71 psi

(Continued)

27



MONTHLY WATER RATES

Inside City Limits

First

Next

Next

All over

2,000 gallons $6.25 (Minimum)
18,000 gallons 2.70 per M gallons
80,000 gallons 2.25 per M gallons
100,000 gallons 1.85 per M gallons

A $1.00 surcharge is added to the bills of all customers outside the Wurtiand
corporate limits.

Tap-on charge;

Inside City Outside City

Residential (5/8- x 3/'^-inch meter) - $180 $500
Larger than 5/8- x 3A-inch meter - Cost of labor and materials

Raw Water

Surface water sources - Ohio River, Big Sandy River, Little Sandy River, Tygarts
Creek

Average discharge - Ohio River at Greenup Dam, Kentucky - 92,^45 cfs (16
years, USGS); Little Sandy River at Grayson, Kentucky - ̂ 73 cfs (^6 years,
USGS, unadjusted); Tygarts Creek near Greenup, Kentucky - 303 cfs (^t^
years, USGS)

Expected ground water yield - 500 to 1,000 gpm along the Ohio River; 50 to 200
gpm in a band from southeastern Boyd County to east central Greenup County;
5 to 50 gpm over the remainder of the area

Sewerage

Boyd County

Company serving Ashland - City of Ashland Department of Utilities
P. O. Box 1839

Ashland, Kentucky ^1101
(606) 325-8571

Design capacity - 11,000,000 gallons per day
Average daily flow - ̂,000,000 gallons
Type of treatment - Secondary
Treatment processes - Screening, grit removal, oxidation ditch, activated

sludge, trickling filter, chlorination, filter press
Treated effluent discharged into - Ohio River
Size of sanitary mains - 6 to 60 inches
Size of storm mains - 12 to 60 inches

(Continued)

28



Monthly rates -

Inside city limits - $2.80, plus $1.77 for each 1,000 gallons of water
billed.

Outside city limits - $^^.20, plus $2.65 for each 1,000 gallons of water
billed.

Surcharges for the discharge of sewage in concentrations above normal
sewage levels are as follows: Suspended solids in excess of 250 ppm
- Pounds of excess per day x $0.52 per pound. Biochemical Oxygen
Demand (BOD) in excess of 250 ppm - Pounds of excess per day x
$0.62 per pound.

Tap-on charge: Inside city limits - $100 to $300; Outside city limits - $150
to $350

Company serving Catlettsburg - City of Catlettsburg
P. O. box 533

Catlettsburg, Kentucky ^^1129
(606) 739-51^f5

Design capacity - 500,000 gallons per day
Average daily flow - 275,000 gallons
Type of treatment - Secondary
Treatment processes - Flow equalization, screening, grit removal, primary

sedimentation, extended aeration, activated sludge, contact stabilization,
chlorination, and anaerobic digestor

Treated effluent discharged into - Big Sandy River
Size of sanitary mains - 6 inches to 2^ inches
Size of storm mains - 2^ inches to 5 feet

Monthly rates -

Minimum monthly bill - $2.15

First

Next

Next

Next

Next

Next

All over

10,000 gallons $1.0^ per M gallons
W,000 gallons .91 per M gallons
50,000 gallons .78 per M gallons
50,000 gallons .65 per M gallons
100,000 gallons .52 per M gallons
100,000 gallons per M gallons
350,000 gallons .32 per M gallons

Tap-on charge: $75

29



Greenup County

Company serving Bellefonte - Sanitation District //I of Boyd
and Greenup Counties

Mt. Savage Drive, P. O. Box 36^
Russell, Kentucky ^1169
(606) 325-0204

Design capacity - 750,000 gallons per day
Average daily flow - 350,000 gallons
Type of treatment - Secondary
Treatment processes - Grit removal, extended aeration, chlorination, aerobic

digestor, anaerobic digestor, sludge drying beds
Treated effluent discharged into - Ohio River
Size of sanitary mains - 6, 8, 10, 18, and 24 inches
Monthly rates -

First

Next

Next

All over

4,000 gallons
2,000 gallons
24,000 gallons
30,000 gallons

$11.50 (Minimum bill)
2.60 per M gallons
2.40 per M gallons
2,20 per M gallons

Tap-on charge:

Residential - $250
Commercial - $500

Company serving Flatwoods, Raceland and Russell -

Greenup County Environmental Commission
P. O. Box 471

Russell, Kentucky 41169
(606) 836-4600

Design capacity - 2,050,000 gallons per day
Average daily flow - 900,000 gallons
Type of treatment - Secondary
Treatment processes - Screening, grit removal, carrousel, extended aeration,

activated sludge, secondary sedimentation, chlorination, sludge drying beds
Treated effluent discharged into - Ohio River
Size of sanitary mains - 6 and 15 inches

Monthly rates for Flatwoods collector system -

Inside City

First

All over

2,000 gallons
2,000 gallons

$5.00 (Minimum)
2.00 per M gallons

Tap-on charge: $100, plus labor and materials

Outside City

$6.50 (Minimum)
2.50 per M gallons

(Continued)

30



Monthly rates for Raceland collector system -

First 2,000 gallons $6.20 (Minimum)
Next 10,000 gallons 1.30 per M gallons
Next 20,000 gallons 0.82 per M gallons
Next 150,000 gallons 0.70 per M gallons
Next 173,000 gallons 0.58 per M gallons

Tap-on charge: $275

Monthly rates for Russell collector system -

First 3,000 gallons $7.50 (Minimum)
All over 3,000 gallons 2.00 per M gallons

Tap-on charge: Cost of labor and materials

Company serving Greenup - Greenup Water and Sewer Department
1005 Walnut Street

Greenup, Kentucky 411^4
(606) ̂^73-7331

Design capacity - 200,000 gallons per day
Average daily flow - 150,000 gallons
Type of treatment - Secondary
Treatment processes - Screening, extended aeration, and chlorination
Treated effluent discharged into - Little Sandy River
Size of sanitary mains - 6, 8, and 10 inches
Size of storm mains - 8 Inches

Monthly rates - 75 percent of water

Tap-on charges:

6-inch tap - $275
8-inch tap - $^00

Company serving South Shore - City of South Shore Wastewater Treatment Plant
P. O. Box 683

South Shore, Kentucky ^^1175
(606) 932-3311

Design capacity - 200,000 gallons per day
Average daily flow - 190,000 gallons
Type of treatment - Secondary
Treatment processes - Screening, extended aeration, activated sludge, contact

stabilization, chlorination, and aerobic digestor
Treated effluent discharged into - Ohio River
Size of sanitary mains - 6, 8, and 10 inches
Size of storm mains - 16 inches to 32 inches

Monthly rates -

First 1,000 gallons $5.50 (Minimum bill)
Next 9,000 gallons 1.28 per M gallons
Next 20,000 gallons 0.75 per M gallons
Next 20,000 gallons 0.50 per M gallons
All over 50,000 gallons 0.35 per M gallons

Tap-on charge: $250

31



Company serving Worthington - City of Worthington
Ferry Street, P. O. Box 366
Worthington, Kentucky ^1183
(606) 836-6821

Design capacity - 200,000 galions per day
Average daily flow - 150,000 gallons
Type of treatment - Secondary
Treatment processes - Screening, extended aeration, activated sludge,

chlorination, aerobic digestor, and sludge drying beds
Treated effluent discharged into - Ohio River
Size of sanitary mains - 6, 8, and 10 inches
Size of storm mains - 6 and 10 inches

Monthly rates - 100 percent of water bill
Tap-on charge: $150

Company serving Wurtland - Wurtland Water District
500 Wurtland Avenue

Wurtland, Kentucky ^11^^
(606) 836-2722

Design capacity - 150,000 gallons per day
Average daily flow - 120,000 gallons
Type of treatment - Primary and secondary
Treatment processes - Extended aeration, chlorination
Treated effluent discharged into - Ohio River
Size of sanitary mains - 8 inches
Monthly rates - 100 percent of water bill
Tap-on charge - $208

32



CLIMATE

Temperature

Normal (30-year record)
Average annual 198^
Record highest, 3uly 1983 (2'f-year record)
Record lowest, January 1963 (2^-year record)
Normal heating degree days (30-year record)
(Heating degree day totals are the sums of
negative departures of average dally
temperatures from 65 degrees F.)

Precipitation

Normal (30-year record)
Mean annual snowfall (29-year record)
Total precipitation 198^
Mean number days precipitation (.01 inch or more)
(23-year record)

Mean number days thunderstorms (22-year record)

Relative Humidity

Boyd and Greenup Counties

55.10 degrees
55.80 degrees
100.00 degrees
-15.00 degrees

if, 676

40.7if inches

25.00 inches

ifO.80 inches

140.30

42.40

1 a.m.

7 a.m.

1 p.m.
7 p.m.

78 percent (22-year record)
83 percent (23-year record)
59 percent (23-year record)
61 percent (23-year record)

Source: U.S. Department of Commerce, Environmental Science Services
Administration, Climatological Data, 1984. Station of record: Huntington,
West Virginia.

33



LOCAL GOVERNMENT

Structure

Boyd County is served by a county judge/executive elected to a '^-year
term and three county commissioners elected to ^-year terms each. Two
incorporated cities are located in Boyd County. The city of Ashland is served by
a mayor elected to a ̂ -year term and ^ city commisioners elected to 2-year
terms each. In addition, the city of Ashiand employs a city manger. The city of
Catlettsburg is served by a mayor elected to a ̂ -year term and seven city
council members elected to 2-year terms each.

Greenup County is served by a county judge-executive elected to a ̂ -year
term and three magistrates elected to ^-year terms each. Eight incorporated
cities are located in Greenup County. The cities of Bellefonte, South Shore and
Wurtland are each served by a mayor elected to a ̂ -year term and four city
commissioners elected to 2-year terms. The cities of Flatwoods, Greenup,
Raceland, Russell and Worthington are each served by a mayor elected to a
year term and six city council members elected to 2-year terms.

Planning and Zoning

City agency - City of Ashland Planning Commission
Zoning enforced - Yes
Subdivision regulations enforced - Within city limits
Local codes enforced - Building and housing
Mandatory state codes enforced - Kentucky Plumbing Code, National Electric
Code, Kentucky Boiler Regulations and Standards, Kentucky Building Code
(modeled after BOCA code)

City agency - Catlettsburg Planning and Zoning Commission
Zoning enforced - Yes
Subdivision regulations enforced - Within city limits
Local codes enforced - Building and housing
Mandatory state codes enforced - Kentucky Plumbing Code, National Electric
Code, Kentucky Boiler Regulations and Standards, Kentucky Building Code
(modeled after BOCA code)

3oint agency - Greenup County Joint Planning Commission
Participating cities - Russell, Greenup and Worthington